
■ Contents ISSUE 383 JULY-AUGUST 2019
SULPHUR

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

1

S
U

L
P

H
U

R
Ju

ly |  A
u
g
u
st 2

0
1

9
N

um
ber 3

8
3

w
w

w
.sulphurm

ag
azine.com

Number 383

SULPHUR
www.sulphurmagazine.com

July | August 2019

Africa’s sulphur and sulphuric acid industries

Sulphur market outlook

Water treatment in SRUs

Alloy materials in sulphuric acid plants

http://www.bcinsight.com


■ Contents ISSUE 383 JULY-AUGUST 2019
SULPHUR

1

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23
[...]
To consider providing a total solution 
rather than part of the solution requires 
a broader mindset outside the traditional 
boundaries of the field of technology for 
any technology supplier. This approach 
can also be found on a larger scale where 
the concept of a circular economy is being 
implemented. The use of resources gen-
erating materials or energy thereby creat-
ing waste is no longer valid. This linear 
way of thinking in the past has long since 
been overtaken by a drive towards more 
sustainable processes where waste mate-
rials become raw materials. This in itself 
drives innovation in traditional production 
processes and new techniques for pro-
cessing of these components. In addi-
tion, this development in turn is not only 
pushed from a desire to minimise emis-
sions but also to reduce the operating 
costs of installations. As an example, the 
concept of ‘zero liquid discharge’ not only 
brings about additional costs in reducing 
emissions, but also results in the re-use 
of water and minimises the volume flow of 
waste streams. This can be quite valuable 
in remote locations where water is scarce. 
It also changes the way we perceive waste 

streams as this requirement motivates 
the valorisation of waste streams. The re-
use of water, reduction of waste streams 
and the recovery of resources results in a 
reduction of operational costs. It is logi-
cal to extend this philosophy to sulphur 
recovery units.

Effluent streams in sulphur 
recovery units
In Fig. 1 and Fig. 2 two commonly employed 
line-ups for sulphur recovery units are pre-
sented. The catalytic conversion processes 
consisting of a Claus section, selective 
oxidation stage, with the industry standard 
EUROCLAUS® or SUPERCLAUS® process, 
can achieve a sulphur recovery efficiency 
in the range of 99.0%-99.6%  depend-
ing on the feed gas composition1,2. The 
remaining 0.4% to 1.0% of sulphur spe-
cies is incinerated and sent to the atmos-
phere as SO2. For further reduction of the 
SO2 emissions, a caustic scrubber can be 
installed downstream the incinerator. The 
absorbed SO2 from the flue gas generates 
a sodium sulphate solution which can be 
treated at the site’s waste water treatment 
plant (WWTP).

For sulphur recoveries greater than 
99.5%, amine-based tail gas treating units 
(TGTU) are the industry standard. A typical 
line-up consists of a Claus section with two 
Claus reactor stages meeting up to 97% 
sulphur recovery. The remaining sulphur 
species in the gas are hydrogenated to 

Water treatment in 
sulphur recovery units 
As the world moves towards more sustainable processes with minimum impact on the 

environment, plant designers are forced to investigate new ways of meeting stringent 

environmental regulations. Comprimo® has developed a solution together with Cool Separations 

B.V., using an innovative process called eutectic freeze crystallisation for the treatment of water 

effluent streams originating in SRUs that are difficult to handle by conventional water treatment 

solutions. T. Roelofs of Comprimo®, B. Brocades and M. Aljirjawi of Cool Separations B.V. 

discuss the benefits of this technololgy.

http://www.bcinsight.com


■ Contents ISSUE 383 JULY-AUGUST 2019
SULPHUR

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

32

33

34

35

36

30

31

Water effluent treatment

Sulphur  383 | July - August 2019 www.sulphurmagazine.com 33

combustion 
chamber

waste heat 
boiler

lP
steam

lP
steam

HP
steam

HP
steam

HP
steam

HP
steam

HP
steam

SUPERCLAUS®/selective
oxidation reactor

HP
steam

to stack
incinerator 
& WHB

HP
steam

lP
steam

lP
steam

llP
steam

fC

QC

H
2S 

0.5-0.7 vol-%

preheater

air

caustic

air

10 wt-% sulphate to WWtP 

air

fuel

SS S S S

Claus
reactor

Claus
reactor

Claus
reactor

condenser

to sulphur storage

feed 
gas air

atmospheric
degassing

reheater reheater reheater reheater

fC

combustion 
chamber

waste heat 
boiler

lP
steam

lP
steam

HP steam

HP steamrecycle gas 
(H2S) from 
reflux drum

HP steam HP steam

lP
steam

lP
steam

condensate to SWS

quench 
column

absorber

regenerator

recycle gas
(H2S) to 
main burner

lP steam

reboiler

QC

air incinerator 
& WHB

fuel
HP steam stack

S S S

air

tGtu
reactor

H2S-2SO2Claus
reactor

Claus
reactor

condenser

feed 
gas

air

reheater reheater reheater

fC

to sulphur storage pressurised 
degassing for Sre

=99.98%

Fig. 1:  Line-up of SRU with SUPERCLAUS® + caustic scrubber

Fig. 2:  Typical SRU with amine-based tail gas treating technology

Source: Comprimo

Source: Comprimo

http://www.bcinsight.com


■ Contents ISSUE 383 JULY-AUGUST 2019
SULPHUR

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

33

34

35

36

30

31

32

Water effluent treatment

33 www.sulphurmagazine.com Sulphur  383 | July - August 2019

H2S, which is captured by a selective amine-
based solvent. Quenching of the gas occurs 
upstream of the absorber stage in order to 
cool the gas and remove water originating 
from the Claus reaction. This condensed 
water contains dissolved species such 
as H2S and SO2 rendering it a sour water 
effluent stream typically treated in a sour 
water stripper column. A regenerator down-
stream of the absorber regenerates the sol-
vent releasing H2S which is recycled to the 
thermal stage at the front end of the plant. 
The treated gas is routed to the incinerator 
which converts any remaining sulphur spe-
cies to SO2.

The configurations presented in Fig. 1 
and Fig. 2 are cost-effective for sufficiently 
high sulphur capacities.

Other technologies entering the tradi-
tional market include the biological Thio-
paq® technology, which can handle sulphur 
capacities over 50 t/d. This technology 
generates a sulphate effluent stream also 
requiring further treatment. There are many 
other technologies for lower sulphur capac-
ities which will not be investigated in detail 
in this article. The line-ups discussed suf-
fice to illustrate the effluent streams typi-
cally found within sulphur recovery units.

Typical effluent streams for sulphur 
recovery units include flue gas, sulphur 
storage tank vents, sour water containing 
H2S and or ammonia, sulphate-rich stream 
solutions from either caustic scrubbers or a 
biological SRU. Most gaseous effluents do 
not require additional attention but the dif-
ferent liquid streams need consideration for 
disposal. Sour water coming from a quench 
column in an amine-based TGTU is typically 
treated in a sour water stripper. Most of the 
time such a column is available on site and 
this stream is added to the feed. For new 
design a standalone dedicated stripper col-
umn is also implemented when required.

The sulphate-rich solutions found down-
stream of caustic scrubbers or Thiopaq® 
units can be treated by waste water treat-
ment plants (WWTP). In Fig. 1 the sulphate 
containing effluent stream of the caustic 
scrubber is highlighted in red.

Most refineries have a WWTP on site 
and these effluent streams add 1-5% addi-
tional capacity by volume which can in gen-
eral be accommodated without any issue. 
Although rich in sulphate, the dilution fac-
tor of the entire feed is sufficiently high 
such that these streams can be disposed 
of. There are several scenarios however 
where these liquid effluent streams can 
pose a problem:

l Insufficient capacity or no WWTP on 
site  – in this case the effluent stream 
will have to be processed off-site or a 
dedicated solution is required.

l Too high sulphate content – the local 
WWTP cannot treat the effluent stream 
or the concentration is too high for dis-
posal to an external WWPT.

l Remote location – dedicated WWPT 
solutions are required in remote loca-
tions where the re-use of water can be 
of economic interest.

Insufficient or no water treatment process-
ing capacity forces the plant operator to 
find a solution elsewhere. Strict composi-
tional demands could limit processing in 
nearby facilities as was seen in a Euro-
pean gas plant where the nearby water 
treatment facility required a much lower 
sulphate content in the effluent stream.

Dilution could be a solution for lowering 
the sulphate content but would increase 
operating costs and result in a bigger over-
all waste stream. Removing species which 
are already concentrated is much easier. 
Preferably the components from the efflu-
ent stream such as sodium sulphate can be 
obtained in a pure state such that it can be 
disposed of more easily when serving as a 
raw material elsewhere. The industrial use of 
sodium sulphate can be found in the produc-
tion of detergents, paper pulp industry (Kraft 
process) and in the manufacture of glass3.

Water treatment options for SRUs
State-of-the-art water treatment options for 
saline waste waters are numerous (Fig. 3) 
but suitability of these processes will be 

dependent on the feed composition and 
the requirements for solid waste and liquid 
waste handling after treatment4.

Activated sludge (AS) is a process 
dealing with the treatment of sewage and 
industrial wastewaters. AS consists of 
three main components: an aeration tank, 
which serves as bio reactor; a settling tank 
for separation of AS solids and treated 
waste water. Atmospheric air is introduced 
to a mixture of screened industrial waste-
water combined with organisms to develop 
a biological floc (“activated sludge”). AS is 
used for the following purposes:
l oxidising carbonaceous matter: biologi-

cal matter;
l oxidising nitrogenous matter: mainly 

ammonium and nitrogen in biological 
materials;

l driving off entrained gases carbon diox-
ide, ammonia, nitrogen, etc.;

l generating a biological floc that is easy 
to settle;

l generating a liquor low in dissolved or 
suspended material.

AS systems can handle up to about 5 wt-% 
of salts in the feed like sulphates and chlo-
rides. These systems are suitable for con-
verting organic compounds into biomass, 
but do not convert or separate salts fed 
to the process. Salts therefore leave an 
AS process with the waste sludge and 
treated water from the system rendering 
this technology unsuitable for treatment 
of a sodium sulphate-rich effluent stream.

Anaerobic biological water treatment 
systems can handle up to about 1.5% of 
salt content in the feed. In these systems 

1,000 2,700 7,400 2,000 55,000 150,000 350,000

volume reduction crystallisation

inlet total dissolved solids (mg/l), based on naCl typical, log-scale

mature

innovative crystallisers

efC

evaporators

non-rO membrane

high recovery rO

reverse osmosis (rO)

eDr/capacitive de-ionisation

Fig. 3:  Volume reduction and crystallisation technologies for saline solutions

Source: Cool Separations B.V.

http://www.bcinsight.com


■ Contents ISSUE 383 JULY-AUGUST 2019
SULPHUR

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

34

35

36

30

31

32

33

Water effluent treatment

Sulphur  383 | July - August 2019 www.sulphurmagazine.com 33

sulphate is reduced to sulphides which 
results in the metabolic inhibition i.e. poi-
soning of the necessary bacteria and the 
generation of high concentrations of gase-
ous H2S, which means an additional gas 
scrubber or adsorption beds are required 
to control the gaseous sulphide emissions. 
Such a system is not preferred for treat-
ment of small effluent streams in SRUs.

In case waste waters contain predomi-
nantly sodium sulphate and sodium bicar-
bonate/carbonate these salts could be 
removed by dosing milk of lime in order to 
precipitate calcium sulphate and carbonate 
as these compounds have low solubilities 
compared to sodium sulphate. For example, 
the Cost Effective Sulphate Removal (CESR) 
process could get the salt level down to below 
100 ppm in total. Despite the relatively low 
hardware investment i.e. if no sludge dewa-
tering installation is required the operational 
costs will rapidly rise with increasing salt lev-
els. Apart from the direct costs, the process 
creates a substantial amount of additional 
solid waste which adds on to the overall cost 
of this treatment process. For every tonne of 
sulphate fed to the process about 800 kg of 
milk of lime is needed creating 1.8 t of solid 
calcium sulphate waste. At a hydrated lime 
bulk price of $150/t this would add $120/t 
of sulphate to the operational cost.

Reverse osmosis (RO) membrane 
filtration is limited in the feed salt con-
centrations it can handle. Feed salt concen-
trations of about 6-10 wt-% depending on 
the specific salt type are already too high 
to consider direct RO treatment. A combina-
tion of the CESR process followed by RO 
would be technically viable but adds to the 
cost per tonne treated.

Another alternative is a two-stage treat-
ment plant, e.g. multi effect distillation 
(MED) or mechanical vapour recompres-
sion (MVR) followed by evaporative crys-
tallisation in so-called forced circulation 
crystallisers (FCC) illustrated in Fig. 46. The 
MED or MVR part evaporates water from 
the solution up to the maximum solubil-
ity of the main salts present at the boil-
ing temperature avoiding crystallisation of 
these components.

In the FCC stage, salt crystallisation 
takes place allowing for the separation of 
salt and water. Apart from the fact that 
these systems are characterised by high 
capex and high opex costs (mainly energy 
costs), more waste is also generated than 
the original feed by having to dose antiscal-
ants to avoid scaling of the MED or MVR 
systems which causes downtime for clean-
ing. Apart from clean water, the FCC unit 
generates a completely mixed crystallised 
salt stream. Typical electrical energy con-
sumption for these two stage systems are 
about 100 kWh/t of waste water dependent 
on the feed composition. These systems are 
not easily scaled at these lower flow rates 
and are therefore capital intensive.

Eutectic freeze crystallisation 
Another alternative is Cool Separation’s 
eutectic freeze crystallisation (EFC) tech-
nology most suited for the treatment of 
highly concentrated saline to hypersaline 
aqueous streams. Either pure salts are 
separated from aqueous brine solutions 
or these brines are converted into pure 
water and pure crystallised solutes or salts 
all in one. As the heat of fusion of ice is 
six times less than the evaporation heat 
of water, the energy required to separate 
the water as ice is significantly less than 
that required for the separation by evapo-
ration making EFC a highly energy efficient 
alternative. No antiscalants or corrosion 
resistant materials for equipment parts are 
required for this process.

The technology makes use of the dif-
ference in solubilities of various commonly 
known and widely appearing salt types in 
waste waters. Upon cooling, a number of 
these salts are characterised by a steep 
decline in solubility at temperatures unique 
for a particular salt making it possible to 
separate different types of dissolved salts 
up to the extent that these salts could 
even be reused. This phenomenon is quite 
different from the solubilities known at 
boiling temperature conditions.

A quite striking example is sodium sul-
phate which still has solubility in water of 
about 30 wt-% at boiling point. The solubility 
of this salt at about -1.5°C is only 4 wt-%. As 
a result, from an energy efficiency perspec-
tive alone, it makes much more sense to 
cool a sodium sulphate containing stream 
for clean-up than evaporation. Depending 
on the actual sodium sulphate feed concen-
tration, energy requirements for cooling per 
tonne of feed waste water could be as low 
as 20% or even less of the energy required 
for evaporation followed by evaporative 
crystallisation for a complete separation of 